

TEST REPORT

Report No. : CH:TX:9420014959

DATE : 31/03/2018



SHANDONG INTCO MEDICAL PRODUCTS CO.,LTD
NO.9888, QIWANG ROAD, NAOSHAN INDUSTRY PARK, QINGZHOU,
SHANDONG
CHINA
A/C F615001 SGS CSTC STANDARDS TECHNICAL SERVICES CO. LTD
CONTACT PERSON : --

THE FOLLOWING SAMPLE(S) WAS/WERE SUBMITTED AND IDENTIFIED BY/ON BEHALF OF THE CUSTOMER AS :

SAMPLE DESCRIPTION GLOVES
DISPOSABLE NITIRILE GLOVE
COLOUR BLUE (AS IDENTIFIED BY THE LABORATORY)
CASE NO QDHL 18030061490T
PHOTO APPENDIX.



SAMPLE RECD ON 23/03/2018 **TESTING PERIOD :** 27/03/2018 - 29/03/2018

Summary of Test Results/Conclusion

Test Method / Standard	Clause/Test Name	Status / Performance Level
EN 374-2:2014	Protective gloves against chemicals and micro-organisms:Determination of resistance penetration	
	Clause 4.1 – Air leak test	Pass
	Clause 4.2 – Water leak test	Pass

Per pro SGS India Private Ltd.

K. Pachaiyappan

K. PACHAIYAPPAN
ASST. MANAGER
Email your Test Report Related Enquiries at Feedback.SLT@sgs.com

TEST REPORT

Report No. : CH:TX:9420014959

DATE : 31/03/2018



RESULTS

EN 374-2 : 2014 Protective gloves against chemicals and micro-organisms : Determination of resistance penetration

Clause	Test Name	Test Results		Performance level
5.2	Air leak Test (Air Pressure Used : 0.5 kPa)	Sample Size	Leakage	Pass
		S	No Leakage	
		L	No Leakage	
		XL	No Leakage	
M	No Leakage			
5.3	Water leak test	Sample Size	Leakage	Pass
		M	No Leakage	
		S	No Leakage	
		L	No Leakage	
		XL	No Leakage	

Requirements as per ISO 374-5:2016 Clause 5.2 Penetration : Protective gloves against bacteria and fungi shall not leak when tested according to EN 374-2:2014.

***** End of Report*****